




Angelina Gathering Company, LLC 
 

 

 
 
 

Prepared for:  
Shell Chemical 
Appalachia LLC 

 
Prepared by: 

 
 
 

 

 
 
 
 

 
Application for Water Quality 

Management Permit 
(Part II Permit) 

 
NOVEMBER 2017

   

SSSHHHEEELLLLLL   CCCHHHEEEMMMIIICCCAAALLL   AAAPPPPPPAAALLLAAACCCHHHIIIAAA   LLLLLLCCC   

PPPEEETTTRRROOOCCCHHHEEEMMMIIICCCAAALLLSSS   CCCOOOMMMPPPLLLEEEXXX   
PPPOOOTTTTTTEEERRR   AAANNNDDD   CCCEEENNNTTTEEERRR   TTTOOOWWWNNNSSSHHHIIIPPPSSS   

BBBEEEAAAVVVEEERRR   CCCOOOUUUNNNTTTYYY,,,   PPPEEENNNNNNSSSYYYLLLVVVAAANNNIIIAAA   
   



 

WQM Application    Shell Chemical Appalachia LLC 
November 2017    Petrochemicals Complex 

 
TABLE OF CONTENTS 

 

  Section 
[...]
3850-PM-BCW0400j    7/2016 Applicant Name: Shell Chemical Appalachia LLC Shell Chemical
Appalachia LLC
Module 7

COMMONWEALTH OF PENNSYLVANIA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

BUREAU OF CLEAN WATER

RAPID SAND FILTERS
MODULE 7

APPLICANT NAME Shell Chemical Appalachia LLC

DESIGN DATA

UNIT Tertiary Sand
Filter

Existing

Proposed

UNIT

Existing

Proposed

UNIT

Existing

Proposed

UNIT

Existing

Proposed

1. TYPE OF PROCESS

(Check Appropriate Boxes)

PRESSURE

GRAVITY

UP FLOW

DOWN FLOW

2. FILTER AREA (sq ft)
1080 (total)

180 (each filter)

3. GRADED GRAVEL DEPTH (in.) 4

4.
a. Type Of Media Sand and anthracite

b. Depth (in.)
Sand: 12

Anthracite: 20

c. Effective Size (mm)
Sand: 0.45 to 0.55

Anthracite: 0.8 to 1.0

d. Uniformity Coefficient
Sand: ≤1.5

Anthracite: ≤1.6

5. HYDRAULIC LOADING (gpm/sq ft)
BASED ON PEAK FLOW RATE OR MAXIMUM
PUMP RATE, WHICHEVER CONTROLS

2.9 (peak; with CWT
blowdown)

1.1 (wet weather
conditions)

(for 10 filter cells in
operation, 1 filter cell
in backwash and 1

cell in maintenance)

6. Describe backwash procedure, length, rates and how backwash return is equalized. To remove suspended solids accumulated in a filter cell by an
automatic cleaning sequence.

When a filter cell is ‘In Service’ (not cleaning), the influent enters the cell through the filter cell’s influent valve and out through the cell’s effluent valve.
While the filter cell is in service a cleaning cycle may be required.

A filter cell cleaning request is generated on set timer or high-high liquid level in filter cell (proportional to high differential pressure) or when cleaning test
fails. The cleaning begins by closing the influent valve and then the effluent valve. Upon confirmation that the valves have closed the air scour valve
opens and an air scour blower is started. The air scour valve remains open and the air scour blower continues to runs until the air scour step of the filter
cell cleaning is complete. Then the air scour blower is stopped and the air scour valve is closed. The media in the cell is left to settle for a short period of
time. After this time the backwash valve is opened to backwash the filter cell. After backwashing, the cell’s backwash valve is closed. The filter cell
media is again allowed to settle for a short period of time. Then the cell’s effluent valve is opened and the level of water in the cell begins to drop. If the
level drops to the Clean Level within the time allotted for the cleaning effectiveness test, then the cell’s influent valve opens and flow resumes through
the cell. If the level does not drop to the Clean Level before the time allotted for the cleaning effectiveness test expires then the cell cleaning was not
effective and another cleaning will be required.

Dirty filter backwash water and centrifuge centrate are sent to the wastewater sump. From the sump the comingled wastewater is pumped at a controlled
rate to Bioreactors.



3850-PM-BCW0400n    7/2016 Applicant Name: Shell Chemical Appalachia LLC Shell Chemical
Appalachia LLC
Module 11

COMMONWEALTH OF PENNSYLVANIA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

BUREAU OF CLEAN WATER

SLUDGE FILTERS AND CENTRIFUGES
MODULE 11

APPLICANT NAME Shell Chemical Appalachia LLC

DESIGN DATA

UNIT Sludge Thickener

Existing

Proposed

UNIT Centrifuge

Existing

Proposed

UNIT

Existing

Proposed

UNIT

Existing

Proposed

Vacuum Filter

Pressure Filter

Centrifuge

Vacuum Filter

Pressure Filter

Centrifuge

Vacuum Filter

Pressure Filter

Centrifuge

Vacuum Filter

Pressure Filter

Centrifuge

1. INDICATE UNIT PRODUCING
SLUDGE

Bioreactor and Clarifier Bioreactor and Clarifier

2.
L
O
A
D
I
N
G

a. Wet Sludge (tons/hr)

30.5 (min)

37.9 (max)

Intermittent flows, as
needed.

22.4 (max)

Batch process, not
continuous

b. Sludge Solids (percent)
0.8 % - Clarifier blowdown

1 % - Thickened Sludge

1% - Thickened Sludge

12% - Sludge Cake

3. FILTERING MEDIUM (type) NA NA

4.
C
A
P
A
C
I
T
Y

a. Lbs/Sq Ft/Hr NA NA

b. Lbs/Hr NA NA

c.
S
l
u
d
g
e

C
a
k
e

P
r
o
d
u
c
e
d

(1) Tons/Day NA NA

(2) Yd/Day NA NA

5. MOISTURE EXPECTED IN CAKE (%) NA NA

6. CHEMICALS USED (specify) NA NA

7. CONDITIONING METHOD (specify) NA NA

8. EXTENT OF UNIT USE (hrs/wk) NA NA

9.
D
I
S
P
O
S
A
L

a. Filtrate (gpc) disposed to:
supernatant is routed to

biotreater (aeration basin)

centrate is routed to
biotreater (aeration

basin)

b. Cake disposed to: NA Off-site

10. If duplicate mechanical units are not provided, describe standby method of operation.



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC Shell Chemical 
Appalachia LLC 
Module 15 
 

- 1 - 

COMMONWEALTH OF PENNSYLVANIA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 

BUREAU OF CLEAN WATER 
 

INDUSTRIAL WASTEWATER TREATMENT FACILITY 
MODULE 15 

 

APPLICANT NAME Shell Chemical Appalachia LLC 

Note:  A copy of the Design Engineer's Report must be attached to this module. 

SIC/NAICS CODES 

SIC CODE NAICS CODE Corresponding SIC/NAICS Description 

 

1st 2821 32521 Plastics Materials, Synthetic Resins, and Nonvulcanizable Elastomers (Polyethylene) 

 

2nd 2869 32511 Industrial Organic Chemicals, Not Elsewhere Classified (Ethylene) 

 

3rd                   

 

4th                   

 

GENERAL DESCRIPTION AND NATURE OF BUSINESS 

The Petrochemicals Complex will utilize feedstocks of ethane produced by “wet gas” production in the Northeastern U.S. (particularly 
the Marcellus and Utica shales in western Pennsylvania, West Virginia and Ohio), to produce ethylene and polyethylene, which is a 
fundamental feedstock for the plastics industry.  The proposed Petrochemicals Complex will be comprised of an ethylene 
manufacturing plant producing ethylene feeding three polyethylene manufacturing units.  
 

LIST OF PERMITS (List all NPDES and WQM permits presently held for this facility.) 

 
 NPDES Permit PA0002208 
 WQM No. 0478205T-3 
 Stormwater PAG02000414017 BCCD 
 NPDES Permit PA1056314009 for Storm Water Discharge Associated with Construction Activity at a Stream and 

Wetland Mitigation site on Cross Creek in Washington County (PDF) 
 

   



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC Shell Chemical 
Appalachia LLC 
Module 15 
 

- 2 - 

TREATMENT PROCESS CODES  

PHYSICAL TREATMENT PROCESSES  BIOLOGICAL TREATMENT PROCESSES  CHEMICAL TREATMENT AND OTHER 
PROCESSES 

Treatment Process Code  Treatment Process Code  Treatment Process Code 

Ammonia Stripping AS  Activated Sludge ACTSL  Carbon Adsorption CA 

Dialysis DIALY  Aerated Lagoons AERLG  Chemical Oxidation CO 

Diatomaceous Earth 
Filtration 

DEF  Anaerobic Treatment ANAE  Chemical Precipitation CP 

Electrodialysis ELECT  Nitrification – Denitrification NIDI  Chemical Hydrolysis CH 

Evaporation EVAP  Pre-Aeration PA  Coagulation COAG 

Flocculation FLOCC  Spray Irrigation/Land Application SILA  Dechlorination DC 

Flotation FLOT  Stabilization Ponds SP  Electrochemical Treatment ET 

Foam Fractionation FF  Rotating Biological Contactors RBC  Ion Exchange IE 

Freezing FREEZ  Post Aeration POA  Neutralization NEUT 

Gas-Phase Separation (air 
stripping) 

GPS  Holding or Detention Pond HOLD  Oxidation OX 

Grinding GRIND  Treatment by Plain Aeration PLAIN  Temperature Control TEMP 

Flow Equalization FE  Ridge & Furrow Irrigation RFI  Oil & Grease Removal, Including 
Skimming & Separators 

OGREM 

Eutectic Freezing EUTEC  Sheet or Overland Flow Irrigation SOFI  

Screening SCRN  Surface/Subsurface Injection SSSI  Reduction RD 

Microstraining MSTRN  Sequence Batch Reactor SBR  Odor Control OC 

Grit Removal GR  Artificial Wetlands ARTWL    

Mixing MIX  Imhoff Tank IMHOF  BIOSOLID TREATMENT PROCESSES 

Moving Bed Filters MBF  Polishing Lagoons POL  Aerobic Digestion AERON 

Intermittent Sand Filters ISF  Biological Hydrolysis BIOHY  Anaerobic Digestion ANEDN 

Reverse Osmosis 
(Hyperfiltration) 

RO  Trickling Filtration TF  Belt Filtration BELT 

  Centrifugation CENT 

Rapid Sand Filtration RSF  BIOSOLID USE/DISPOSAL  Conditioning (Chemical, Heat) COND 

Sedimentation SEDI  Incineration INCIN  Chlorine Treatment CHTR 

Slow Sand Filtration SSF  Land Application LNDAP  Composting COMP 

Solvent Extraction SE  Landfill LNDFL  Drying  DRY 

Sorption (not Carbon) SORPT  Pyrolysis PYRO  Elutriation ELU 

Distillation DISTL     Flotation Thickening FLOT 

Multimedia Filtration MF  DISPOSAL  Freezing FREEZ 

Filtration FILTR  Discharge to Surface Water   Gravity Thickening GRAV 

   Ocean Discharge through Outfall OCEAN  Sludge Lagoons SLAG 

DISINFECTION  Reuse/Recycle of Treated Outfall RCYEF  Vacuum Filtration VAC 

Hypochlorite HYPO  Underground Injection UI  Vibration VIB 

Chlorine Gas CL 
 Reuse or Sale of Wastewater or 

Raw Material for Other Processes 
REUSE  Wet Oxidation WETOX 

Ozone OZONE     Pressure Filtration PRESS 

Ultraviolet UV       

 
 

 



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC Shell Chemical Appalachia LLC 
Module 15 
 

- 3 - 

Summary of Wastewater Source and 
Treatment Unit Information  

1. SOURCE OF WASTE  Process  
 
2. OUTFALL NO. 101 

1. SOURCE OF WASTE       
 
2. OUTFALL NO.       

3. TYPE(S) OF WASTE (i.e., 
Sanitary, Process . . .) 

Process       

4. WASTE FLOW PATTERN  Continuous 
 Intermittent       

From       (am) To       (pm) 
 Batch       

 Continuous 
 Intermittent       

From       (am) To       (pm) 
 Batch       

5. DAILY WASTE VOLUME 
 

TOTAL 

 
      Batches/day 
      Gallons/batch 
1.35 million Gallons/day 

 
      Batches/day 
      Gallons/batch 
      Gallons/day 

6. DESIGN FLOW 
AVERAGE 
MAXIMUM 

0.87 MGD 
1.35 MGD 

Unit (1) 
(Check) 
Existing 

(Check) 
Proposed 

Code for 
Treatment 

Unit 

      MGD 
      MGD 

Unit (1) 
(Check) 
Existing 

(Check) 
Proposed 

Code for 
Treatment 

Unit 
General Sequence of Treatment 
Units (See Treatment Process Code 
List ) 

 

AC Pond   HOLD               

Flow Diversion Box   FE               

FEOR Tanks   FE               

Aeration Tank   ACTSL               

Secondary clarifier   SEDI               

Sand Filter   RSE               

        

NOTE – There are also pH control, nutrient amendment and polymer flocculation that are not treatment processes by themselves, but 
from engineering/design perspective aid in the treatment/functionality of the WWTP.  These operations are addressed in Module 6. 

 
(1) If impoundments are proposed and the wastewater entering the impoundment meets the definition of Residual Waste at Title 25 Pa. Code Chapter 287, the design must be in 
accordance with Title 25 Pa. Code § 299.144. 
 
Use Additional Sheets If Necessary 

 



3850-PM-BCW0400r    7/2016 Applicant Name:  Shell Chemical Appalachia LLC Shell Chemical Appalachia LLC 
Module 15 
 

- 4 - 

WASTE CHARACTERISTICS 

OUTFALL 101 
SOURCE OF WASTE: Process 

SAMPLING PERIOD:             
 From To 
 

  Yes   No NPDES Permit application 
submitted within last 3 years 
for this outfall. 

NAME OF LABORATORY/CONSULTANT 
      
      
      
 
Telephone No.:  (   )       

SAMPLING LOCATION * -- TREATMENT FACILITY INFLUENT 
EXISTING TREATMENT 

FACILITY EFFLUENT 
NEW TREATMENT FACILITY 

EFFLUENT (Expected) 
ANALYTICAL 

METHOD USED 
(AA, GC/MS, etc.) PARAMETER UNITS MONTHLY 

AVERAGE 
24 HR. 
MAX. MIN. MAX. 

MONTHLY 
AVERAGE

24 HR. 
MAX. MIN. MAX. 

MONTHLY 
AVERAGE

24 HR. 
MAX. MIN. MAX. 

DATA PROVIDED IN MODULE 1 

*Use Additional Sheets as Necessary 
 
Comments/additional information:        



3850-PM-BCW0400v    7/2016 Applicant Name: Shell Chemical Appalachia LLC
Module 19

- 1 -

COMMONWEALTH OF PENNSYLVANIA
DEPARTMENT OF ENVIRONMENTAL PROTECTION

BUREAU OF CLEAN WATER

SUPPLEMENTARY GEOLOGY
AND GROUNDWATER INFORMATION

MODULE 19

APPLICANT NAME Shell Chemical Appalachia LLC

LOCATION

1.  The name and date of the latest edition of the 7.5-minute topographic map covering the area is:

a.  Is the required copy or, if not available, a topographic map of equivalent scale attached? Yes No

b.  Is the proposed and/or existing facility (impoundments, boundaries of spray irrigation fields
including a 200-foot border) shown on the 7.5-minute topographic map?

Yes No

c.  Supply the location of the facility, measured to the nearest 0.05 inch North and West from the southeast corner of the 7.5-minute topographic
map or express location in latitude and longitude (degrees, minutes and seconds).

(1) Spray irrigation:  Give the location of the center of the area designated to receive waste.

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

(2) Impoundments:  Locate a point at the center of each impoundment.

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

(3) Other (describe): AC Pond

PROPOSED EXISTING North 40 39-5674; West 80 20-36.59; Latitude - ; Longitude -

PROPOSED EXISTING North - ; West - ; Latitude - ; Longitude -

2.  Is the required large-scale map showing the facility attached? Yes No

a.  Is the large-scale topographic map drawn to the following minimum scales?

(1) Spray irrigation Scale 1” - 50’ Contour interval 2’ Yes No N/A

(2) All other Scale 1” - 200’ Contour interval 5’ Yes No N/A

b. Is the following information plotted on the large scale map?

(1) Location of soils/geologic/and hydrologic test pits, wells or borings? Yes No

(2) The distribution system and nozzle locations of spray irrigation systems? Yes No N/A



3850-PM-BCW0400v    7/2016 Applicant Name: Shell Chemical Appalachia LLC
Module 19

- 2 -

3.  All of the following which occur within the site boundaries or within 0.25 mile of the site must be plotted on the large-scale map and/or the 7.5-minute
topographic map.

Check the appropriate space:

7.5-min. topo map Large-scale map Not applicable

a. Water wells

b. Springs

c. Swamps

d. Streams

e. Public water supplies

f. Other bodies of water

g. Sinkholes

h. Underground and/or surface mines

i. Mine pool discharge points

j. Mining spoil piles or mine dumps

k. Quarries

l. Sand and gravel pits

m. Gas and oil wells

n. Diversion ditches

o. All water quality monitoring points

p. Occupied dwellings

q. Roads

r. Power lines

s. Pipelines

t. Public buildings

u. Abandoned canal

SOILS/GEOLOGY

1. List each of the soil series and phases present on the site.

Soil Series -- Phase

Soils are Group B in area of Pond (For USDA Natural Resources Conservation Service Soil Classification Map and
Description, see Figure B-3 of the Post Construction Stormwater Management Plan (PCSM) –

2. Is the required copy of the USDA Soil Conservation Service soil map for the area showing site boundaries
attached?

Yes No

3. Have borings or test pits been made to describe soils and determine their depth? Yes No

a. Are their locations shown on both the large-scale map and the soils map? Yes No

b. The minimum thickness of soil to horizon(s) containing 60% or more coarse fragments is Inches

How was soil thickness determined?

c. Are the required pit or boring descriptions (by horizon) attached? Yes No

4. The saturated hydraulic conductivity units for the soils are:  (Complete where applicable.  For example:  spray irrigation, tile fields, seepage beds,
etc.) (Refer to the National Soil Survey Handbook for further information on saturated hydraulic conductivity.)

NA - Pond has synthetic line so there is no interaction with soils
[...]
FEOR tank and pumped to the bioreactors for processing at a controlled rate.  
 
The capacity of the WW treatment equipment is based on the peak WW flows during the wet 
weather conditions.  
 
Major equipment sizing basis and sparing philosophy is as follows.  
 

• Two FEOR Tanks are provided. Each sized for 22 hrs. storage time at normal dry weather 
flow, and approximately 13 hrs. storage time at wet weather flow. One tank can be isolated 
to store off-spec water from ECU. Tanks are provided with an internal floating roof, nitrogen 
blanket and purged to a thermal oxidizer.  

• One Recovered Oil tank sized to provide a net capacity of 1,520 m3. Tank is sized to 
provide over 2 days of storage time which will vary with amount of oil collected. This tank is 
provided with water draw off pumps each sized for 10 m3/hr. to return separated water to 
FEOR tank(s) for processing. Tank is nitrogen blanketed and purged to a thermal oxidizer.  

• One flow diversion box is provided that collects AC wastewater from PW units, Co-Gen, 
rail yard, and ECU area. Flows up to 150 m3/hr. are screened to remove 2mm and larger 
PE particles with remaining flowing to AC pond via an underflow and overflow weir 
arrangement. The box is also provided with an oil skimmer and pump with capacity of 15 
m3/hr., and AC water transfer pumps each with a capacity of 75 m3/hr. Oily water is 
pumped to the recovered oil tank. The AC water is pumped to FEOR tanks.  

• One treated effluent sump with a net capacity of 150 m3 is provided and equipped with 
treated effluent pumps, each with a capacity of 630 m3/hr. Sump collects effluent from 
WWTP and cooling tower blowdown which is pumped to outfall #001 with provisions to 
send off-spec water to AC pond.   

• One wastewater sump with a net capacity of 150 m3 is provided and equipped with 
wastewater sump pumps, each with a capacity of 150 m3/hr. Sump collects dirty filter 
backwash water and centrifuge centrate for recycling to WWTP. Collected wastewater is 
pumped at a controlled rate to WWTP. 

• One Bio-sludge dewatering centrifuge is provided with a capacity of 66 gpm (20 m3/hr.) 
designed to dewater daily sludge yield within 6 hrs. 

• Chemical feed systems required to adjust pH of wastewater, urea and phosphoric acid to 
supplement nitrogen and phosphorous, coagulant to aid in mixed liquor separation in 



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 36 of 87                                                     Revision 002 
 

clarifiers and polymer to improve performance of centrifuge are included. Urea, phosphoric 
acid, caustic and acid are injected in the feed line to the Bioreactors. Urea and phosphoric 
acid are added proportional to flow and the ratio set point is determined based on historical 
COD/BOD values. Caustic or acid are injected automatically based on pH. Provisions are 
made to inject coagulant in the feed to clarifiers as needed based on settleability of the 
mixed liquor as determined by SVI. Coagulant addition is proportional to feed flow to each 
bioreactor. Polymer is injected in the feed to centrifuge based on solids loading rate. The 
polymer pump automatically modulates to inject optimum amount to prevent under and 
over dosing.  

 
Cooling tower blowdown from the cooling tower unit is normally routed downstream of filters. In the 
event of hydrocarbon contamination of the cooling water, blowdown is routed directly to the 
bioreactors for hydrocarbon removal or AC pond (if capacity of WWTP is exceeded and/or its 
temperature is too high) for storage and then further treatment in Bioreactors. AC pond is provided 
with a capacity of over 5.0 million gallons (19,000 m3). Appendix V-1 contains stormwater run-off 
hydrographs for AC collection system. Provisions are also made to send cooling tower blowdown 
to FEOR tanks to heat the wastewater during cold climate and supply micronutrients for biological 
treatment as required. Separated water in the Recovered Oil Tank is also pumped to FEOR tanks. 
 
The de-oiled wastewater from the FEOR Tanks flows to the bioreactors for removal of dissolved 
contaminants Biochemical Oxygen Demand (BOD) and Chemical Oxygen Demand (COD).  
 
The WWTP is an extended aeration activated sludge plant comprised of two aerobic Bioreactors 
each with concentric clarifiers and sludge storage tanks, six tertiary dual-media gravity filters, 
aeration blowers, filter backwashing system, sludge transfer pumps, centrifuge based sludge 
dewatering system and all auxiliary components to allow the plants to operate.  
 
Each bioreactor is an above grade steel concentric tank with an annular aeration compartment and 
an inner clarifier. The annular compartment is divided by radial partitions to provide 74,200 ft3 
(2,100 m3) aeration zone and 8,680 ft3 (245 m3) sludge storage zone. Each clarifier provides a 
surface area of 2507 ft2 (232 m2). In addition to the aeration and clarifier compartments, an air 
header, air diffusers, effluent trough and outlet box, scum baffle, surface skimmer, clarifier sludge 
collection mechanism equipped with effective torque control, access bridge, internal piping, and 
instrumentation are provided.  
 
Each clarifier is sized for the maximum expected wet weather flow of 933 gpm (212 m3/hr.) in case 
one clarifier is taken out of service for maintenance. Provisions are made to operate the two 
aeration tanks in series using temporary piping. It is also possible to take an entire train of 
Bioreactor out of service.  
 
Bioreactors system includes skid mounted blower assembly comprised of three blowers (one 
dedicated to each Bioreactor and one standby), a centrifuge feed pump skid consisting of three 
sludge feed pumps (one dedicated to each Bioreactor and one standby).  
 
A total of six duplex gravity filters (DGF) are provided to filter the clarified effluent from the 
bioreactors. Each DGF has two filtering cells each containing media (gravel bed, sand and 
anthracite) over a strainer system. The filtrate is collected and transferred to the treated effluent 
water sump. The flow to each filter cell is distributed using a 12-way splitter box containing a flow 
baffling system and overflow weirs. Filters are designed to operate automatically, including an air 



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 37 of 87                                                     Revision 002 
 

scour and backwash system. Two skid mounted air scour blowers are provided (service plus stand 
by).   
 
Filtered wastewater is sent to a sump from where it is pumped to outfall #001 comingled with 
cooling tower blowdown. A portion is returned for backwashing the DGF. Provisions are made to 
divert the treated effluent for temporary storage to AC pond in case of upsets to prevent permit 
exceedances. Outfall 001 is provided with on-line analyzers including Total Organic Carbon, pH, 
chlorine and Temperature. A 24-hour composite analyzer is also provided for lab analyses. For 
regulated constituents in discharge refer to Project’s NPDES Permit. 
 
Dirty backwash water and centrifuge centrate are sent to a dedicated sump from where the waste 
is recycled to Bioreactors at a controlled rate.  
 

Table IIA-1: Basis for Sizing Unit Processes 
 

AC Pond 
   

Number of Ponds One  

Volume, ft3 (m3) 674,726 (19,103) 

FEOR Tanks 
     

Number of Tanks Two  

Volume, each, ft3 (m3) 88,300 (2,500)  

Recovered Oil Tank  
     

Number of Tanks One 

Volume, each, ft3 (m3) 53,685 (1,520) 

Flow to Biotreater, gpm (m3/hr.) 606 to 2,327 (137 to 528) 

Aeration Basins  
  

Number of Basins Two 

Type Extended Aeration 

Volume, ft3 (m3), each 74,200 (2,100) 

Design BOD Load per Aeration Basin, lb./d (kg/d) 1,001 (454) 

Side Water Depth (SWD), ft. (m) 23.5 (7.16) 

Design Sludge Retention Time (SRT), days 31 

Design Mixed Liquor Suspended Solids (MLSS), mg/L 3,300 

Design (Food: Micro-organism ratio) F/M, BOD/MLVSS 0.067 

Minimum Oxygen Transfer, lb./d (kg/d) 1,501 (681) 

Maximum Sludge Yield, lb./d (kg/d) 2,017 (915) 

Minimum Sludge Yield, lb./d (kg/d) 732 (332) 

  



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 38 of 87                                                     Revision 002 
 

Aeration System 
  Number of Aeration header drops 4 

Type of Diffuser Coarse Bubble 

Capacity per Diffuser Unit, scfm (Nm3/hr.) 55 (93.5) 

Quantity of Diffuser units 144 

Submergence, ft.(m) 19 (5.8) 

Oxygen Transfer Efficiency, % 14.15 

Design Airflow per Diffuser Unit, scfm (Nm3/hr.) 14.8 (25.2) 

Number of Blowers 2 duty; 1 standby 

Blower Capacity, scfm (Nm3/hr.) 1,671 (2,839) 

Blower HP 150 

Clarifiers  

  

Number of Clarifier 2 

Clarifier Type Circular Center Fed 

Diameter and SWD, ft.(m) 56.5 (17.2) and 20 (6.1) 

Surface Area, each, ft2 (m2) 2,507 (232) 

Volume, ft3(m3), each 51,308 (1,425) 

Overflow Rate, gpd/ft2, wet weather, (m3/day/m2) 536 (21.9) 

Solids Loading Rate, lb./d/ft2 (kg/d/m2) 33.1 (16.2) 

Return Activated Sludge (RAS) and Waste Activated Sludge (WAS) Pumps 
  RAS Pump Type   Airlift 

RAS Pump Size, inch (m)   12 (0.3) 

Design RAS Pump Air Requirement, scfm (Nm3/hr.)   120 (204) 

Design RAS Flow Rate, gpm (m3/hr.)   932 (212) 

WAS Pump Type   Airlift 

WAS Pump Size, inches (m)   6 (0.15) 

Design WAS Pump Air Requirement, scfm (Nm3/hr.)   30 (51) 

Design WAS Flow Rate, gpm (m3/hr.)   150 (34) 

Center/Flocculation Well 
  Number of Flocculation Wells 1 per Bioreactor 

Provisions for Chemical Addition Yes 

Volume, ft3 (m3) 1,609 (149) 

Minimum Hydraulic Retention Time (HRT), min 5.7 

Number of Mixers per Well 2 

Mixer HP 1 

  



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 39 of 87                                                     Revision 002 
 

Sludge Holding Tank 
  Number of Sludge Holding Tanks  1 per Bioreactor 

Volume, ft3(m3) 8,680 (245) 

Minimum Holding Time, days 5.4 

Air Required for Mixing, scfm (Nm3/hr.) 260 (442) 

Decant Pump Type Airlift 

Decant Pump Size, inch (m) 6 (0.15) 

Design Decant Pump Air Requirement, scfm (Nm3/hr.) 20 (34) 

Sludge Characteristics 
  Design RAS/WAS Sludge Concentration, % 0.8 

Design Concentrated Sludge Concentration, % 1 

Number of Sludge Pumps (centrifuge feed) 2 with 1 standby 

Sludge Pump Type  Rotary with VFD 

Sludge Pump HP 10 

Filters 
  Number of Filters 6 

Filter Cells per Filter   2 

Area per Cell, ft2 (m2)   90 (8.4) 

Maximum Filtration Rate, gpm/ft2 (m3/hr./m2)   2.9 (7.1) 

Backwash Rate, gpm/ft2 (m3/hr./m2)   15 (36.6) 

Air Scour Rate, scfm/ft2 (m3/hr./m2) 3 to 5 (54 to 91) 

Quantity of Blowers 1 duty; 1 standby 

Blower Capacity, scfm (Nm3/hr.) 450 (764) 

Blower HP 30 

Bio-nutrients (Nitrogen and Phosphorous) and Clarifier Polymer 
 Number of Urea (30%) Feed Pumps    Service + stand-by 

Pump capacity, gph (lph) 4.2 (15.9) 

Pump Flow Control (proportional to flow) Automatic  

Number of Phosphoric acid (30%) pumps  Service + stand-by 

Pump capacity, gph (lph) 1.3 (4.92) 

Pump Flow Control (proportional to flow) Automatic  

Number of Polymer Feed pumps 2 service +1 stand-by 

Pump capacity, gph (lph ), neat 0.7 (2.65) 

Pump Flow Control (proportional to flow) Automatic  

  



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 40 of 87                                                     Revision 002 
 

WAS Dewatering Centrifuge 

 Number of centrifuges 1 

Capacity, gpm (m3/hr.) 88 (20) @ 1% TSS 

Number of Polymer Feed pumps  1  

Pump capacity, gph (lph ), neat 1.06 (4.0) 

Pump Flow Control (proportional to mass solids loading) Automatic  

Treated Effluent Sump 
 Capacity, ft3 (m3), net 5300 (150) 

Number of Treated Effluent Pumps 1 service + 1 stand-by 

Pump capacity, gpm (m3/hr.) 2,772 (630) 

Wastewater Sump 
 Capacity, ft3 (m3), net 5300 (150) 

Number of Wastewater Sump Pumps 1 service + 1 stand-by 

Pump capacity, gpm (m3/hr.) 660 (150) 
 

  



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 41 of 87                                                     Revision 002 
 

AC pond 

The pond collects run-off from AC collection system and can be used to temporarily store off-

spec wastewater including cooling tower blowdown. The pond is lined with a bottom elevation of 

696 ft. and top of embankment elevation is 721 ft. providing 25 ft. of storage. The available 

storage capacity at various elevations is tabulated below: 

Table IIA-2: Sizing of AC Pond 
 

Elevation Incremental Depth Area Area Incremental Vol. Total Vol. 

(ft.) (ft.) (ft2) (ac) ft3 (m3) ft3 (m3) 

           

696 0 10565 0.243 0 0 

698 2 12701 0.292 23233 (657.8) 23233 (657.8) 

700 2 14974 0.344 27644 (782.7) 50877(1440.5) 

702 2 17382 0.399 32326 (915.2) 83203 (2355.7) 

704 2 19926 0.457 37279 (1055.5) 120482(3411.2) 

706 2 22607 0.519 42505 (1203.4) 162987 (4614.6) 

708 2 25424 0.584 48003 (1359.1) 210990 (5973.7) 

710 2 28377 0.651 53774 (1522.5) 264764 (7496.2) 

712 2 31466 0.722 59816 (1693.6) 324581 (9189.8) 

714 2 34673 0.796 66113 (1871.8) 390694 (11061.6) 

716 2 37981 0.872 72629 (2056.3) 463323 (13117.9) 

718 2 41390 0.95 79347 (2246.5) 542669 (15,364) 

720 2 44899 1.031 86265 (2442.4) 628935 (17806.8) 

721 1 46690 1.072 45792 (1296.5) 674726 (19103.3) 

 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 42 of 87                                                     Revision 002 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

B. Supplemental Chemical Addition or Treatment 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 
 

Electronic documents, once printed, are uncontrolled and may become outdated. 
Confidential © 2016, 2017 Shell Chemical Appalachia LLC. All Rights Reserved. 

 
25873-001-30R-H01-00010                                     Page 43 of 87                                                     Revision 002 
 

Chemicals used in WWTP 
 
Provisions are made to add Sodium hydroxide or sulfuric acid to adjust pH of the feed to 
Bioreactors for optimum performance and to comply with treated wastewater discharge limits. The 
chemical injection metering pumps are automatically controlled by a pH analyzer/transmitter.  

 
The wastewater may be deficient in Nitrogen and Phosphorous, essential for microorganism 
growth in activated sludge treatment. Urea and phosphoric acid feed systems are used to satisfy 
nitrogen and phosphorous, respectively.  The chemical injection metering pumps are automatically 
paced on feed flow with Operator adjusting set points based on historical records using BOD/COD 
of wastewater in FEOR tanks.   
 
Provisions are made to add coagulant to each clarifier to enhance settling rate of mixed liquor 
suspended solids in case of process upsets in the activated sludge process that produce poor 